
 

 

 
 

 

 

 

 
 

  

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

ISTANBUL TECHNICAL UNIVERSITY  GRADUATE SCHOOL 

Ph.D. THESIS 

OCTOBER 2023 
 

HIGH-RATE ACTIVATED SLUDGE PROCESS FOR ENERGY EFFICIENT 

WASTEWATER TREATMENT 

Hazal GÜLHAN 

Department of Environmental Engineering 

 

Environmental Sciences Engineering and Management Programme 

 



 

  



 

   

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Department of Environmental Engineering 

 

Environmental Sciences Engineering and Management Programme 
[...]
TSS mg/L 284±44 44 

tCOD mg/L 463±53 44 

sCOD mg/L 188±33 44 

TN mg/L 56.3±9.0 20 

NH4-N mg/L 40.1±8.8 20 

TP mg/L 5.5±0.8 20 

pH - 7.55±0.16 44 

Turbidity NTU 258±43 44 

  



17 

Study 2 (Modelling of High-Rate Activated Sludge Process) 

The wastewater characterization is given in Table 3.3 for Study 2. The concentration 

ranges for TSS and tCOD were 206-219 mg/L and 286-356 mg/L, respectively. 

Table 3.3 : Characterization of the wastewater in Study 2. 

Parameter Unit Value (Average±SD) Number of data 

TSS mg/L 245±24 56 

tCOD mg/L 317±19 56 

sCOD mg/L 127±18 56 

TN mg/L 59.3±5.9 28 

NH4-N mg/L 39.0±6.8 28 

TP mg/L 5.2±0.3 28 

pH - 7.63±0.23 56 

Turbidity NTU 238±45 56 

Study 3 (Integration of Membrane Filtration and The HRAS Process to 

Produce Industrial Water) 

In Study 3, parameters that are specified in water reuse guidelines for cooling tower 

make-up water were monitored and wastewater characterization is given in Table 3.4. 

The average 5 days BOD (BOD5) to tCOD ratio was 0.52±0.09. The concentrations of 

tCOD, BOD5, and TSS, as well as the total and fecal coliform counts in the raw 

wastewater, indicated that it possessed a medium strength according to the 

classification by Tchobanoglous et al. (2003). However, certain parameters such as 

total dissolved solids (TDS), ammonium ion (NH4
+), chloride (Cl-), and sulfate (SO4

2-

) exceeded the values typically found in medium-strength domestic wastewater (as 

shown in Table 1, Tchobanoglous et al., 2003). This discrepancy could likely be 

attributed to the presence of industrial discharges and infiltration of seawater into the 

sewer system, which ultimately reaches the WWTP. Furthermore, the high 

conductivity observed in the raw wastewater can also be attributed to the interference 

of seawater in the sewer lines. 

Study 4 (Alternative Post-Treatment Options to The HRAS Process for 

Producing Irrigation Water) 

In Study 4, parameters specified in the minimum water quality criteria for water reuse 

regulation (EC, regulation no. 2020/741) were monitored in the effluent of the pilot-

scale HRAS process and the performances of post-treatment alternatives were 

explored. Additionally, NH4-N and ortho-phosphate concentrations were monitored 



18 

since these nutrients can substitute fertilizers in agriculture. Table 3.5 summarizes the 

characterization of the pilot-scale HRAS effluent accordingly. 

Table 3.4 : Characterization of the wastewater in Study 3. 

Parameter Unit Value 

(Average±SD) 

Medium-Strength 

Domestic 

Wastewater* 

TSS mg/L 268±21 210 

TDS mg/L 4,039±55 500 

tCOD mg/L 412±8 430 

BOD5 mg/L 213±15 190 

Turbidity NTU 245±24 - 

Total 

coliform 

cfu/100 mL 2.81×108±1.79×108 
107-109 

Fecal 

coliform 

cfu/100 mL 22.8×106±6.30×106 
104-106 

Total 

hardness 

mg calcium carbonate 

(CaCO3)/L 

828±28 
- 

Ca hardness mg CaCO3/L 208±8 - 

Alkalinity mg CaCO3/L 769±210 60-120 

Conductivity µS/cm 6,280±405 - 

pH - 7.5±0.1 - 

Cl- mg/L 3,109±24 20-50 

SO4
2- mg/L 607±200 15-30 

NH4
+ mg/L 89±3 25** 

Fe mg/L 0.278±0.120 - 

Mn mg/L 0.069±0.053 0.2-0.4 

Al mg/L 0.080±0.003 0.1-0.2 

Si mg/L 3.910±0.259 - 
* Tchobanoglous et al. (2003) 

** 25 mg/L as NH4-N. Its NH4
+ equivalent is 25×1.2878=32 mg/L. 

Table 3.5 : Characterization of the effluent of pilot-scale HRAS process in Study 4. 

Parameter Unit Value (Average±SD) 

TSS mg/L 46±4 

BOD5 mg/L 120±3 

Turbidity NTU 40±2 

Escherichia coli (e. coli) cfu/100 mL 3.0×106±1.2×106 

pH - 7.35±0.4 

NH4-N mg/L 31.2±5.4 

PO4-P mg/L 1.2±0.4 

Study 5 (Examination of The Impact of Adding WTP Sludge to The HRAS 

Process) 

Wastewater characteristics are given in Table 3.6 for Study 5. TN and TP were in the 

range of 50.0-61.0 mg/L and 4.3-5.2 mg/L, respectively. 



19 

Table 3.6 : Characterization of the wastewater in Study 5. 

Parameter Unit Value (Average±SD) Number of data 

TSS mg/L 243±23 22 

tCOD mg/L 343±25 22 

sCOD mg/L 143±16 22 

TN mg/L 57.2±3.9 12 

NH4-N mg/L 37.4±3.3 12 

TP mg/L 4.9±0.3 12 

pH - 7.28±0.07 22 

Turbidity NTU 221±48 22 

 Experimental Set-ups 

Study 1 (Optimization of a Pilot-Scale HRAS Process with Lamella 

Clarifier) 

The pilot-scale HRAS system was equipped with several components, including a 

feeding tank, an aeration tank, a lamella clarifier, and various electromechanical 

instruments (Figure 3.2). The wastewater from the effluent of an aerated grit chamber 

unit of a full-scale WWTP was fed to the feeding tank via a wastewater pump 

((Masdaf, Türkiye)). The feeding tank had a volume of 2 m3, contained a mixer and a 

feeding pump (Masdaf, Türkiye). The aeration tank had a volume of 4 m3 and was 

equipped with TSS (S40-SWW Quadbeam, New Zealand), pH (Zirkon 203072100, 

Kuntze Instrument, Germany), and DO and temperature (OPTOD Aqualabo, France) 

probes for real-time monitoring. The DO concentration in the aeration tank was 

controlled using an on-off control strategy, with minimum and maximum DO values 

set and an offset value of 0.2 mg/L to maintain the desired average DO concentration. 

The lamella clarifier had a volume of 4 m3 and a surface area of 2.3 m2. The clarifier 

included lamella plates arranged at a 60-degree angle with a 10 cm gap between each 

plate. Part of the sludge collected from the bottom of the clarifier was recirculated to 

the head of the aeration tank via return activated sludge (RAS) pump (Seepex, 

Germany), while the remaining sludge was removed from the system via waste 

activated sludge (WAS) pump (Seepex, Germany). Electromagnetic flow meters were 

used to measure the flow rates of the influent and sludge streams. The pilot-scale plant 

was connected to a computer running Supervisory Control and Data Acquisition 

(SCADA) software, which allowed for remote access. Sludge pumps, SCADA, and 

office space were located inside a container near the HRAS system (Figure 3.3). 



20 

 

Figure 3.2 : The flow scheme of the pilot-scale HRAS process. 

 

Figure 3.3 : Pictures of the pilot-scale HRAS plant. 

Study 2 (Modelling of High-Rate Activated Sludge Process) 

The data to calibrate and validate the HRAS model was collected from the pilot-scale 

HRAS plant described in section 3.2.1. 

Study 3 (Integration of Membrane Filtration and The HRAS Process to 

Produce Industrial Water) 

In Study 3, the effluent of HRAS process was collected from the configuration given 

in Figure 3.2 while a laboratory-scale cross-flow membrane filtration system was 

utilized for membrane filtration experiments (Figure 3.4). This system consisted of 



21 

various components, including a feeding tank, cartridge filter, feeding pump, 

membrane filtration cell, permeate tank, pressure sensor, and computer for data 

collection. Before entering the filtration system, the wastewater is pre-filtrated using a 

cartridge filter with a pore size of 100 µm (Aquafer, Turkey) to remove large particles 

and protect the instruments. The filtration experiments were conducted in batches, and 

each experiment concluded when the permeate volume reached the desired recovery 

rate. The effective membrane area used in the experiments was 140 cm2. The permeate, 

which passed through the membrane, was collected in the permeate tank, and its 

quantity was measured, while the concentrate flow was recirculated back to the feeding 

tank. 

 

Figure 3.4 : The flow diagram of the laboratory-scale membrane filtration system. 

Study 4 (Alternative Post-Treatment Options to The HRAS Process for 

Producing Irrigation Water) 

The effluent of HRAS process was collected from the configuration given in section 

3.2.1 and the membrane filtration experiments were conducted with the laboratory-

scale membrane filtration system described in Figure 3.4. 

Study 5 (Examination of The Impact of Adding WTP Sludge to The HRAS 

Process) 

In Study 5, the pilot-scale HRAS process was modified to have a continuous feeding 

of WTP sludge to the aeration tank (Figure 3.5). The WTP sludge was mixed with tap 



22 

water in the WTP sludge feeding tank to have desired solid content and a peristaltic 

pump (Longer Pump, USA) was used to dose the WTP sludge. 

 

Figure 3.5 : The flow diagram of the modified pilot-scale HRAS process. 

 Experimental Procedures 

Study 1 (Optimization of a Pilot-Scale HRAS Process with Lamella 

Clarifier) 

The influence of HRT and DO on the performance of the HRAS process was examined 

across four stages, as outlined in Figure 3.6. The evaluation of performance at each 

stage encompassed assessing effluent quality and the fraction of captured organics in 

the WAS. Initially, two HRT values of 75 minutes and 50 minutes were tested at Stage 

1 and Stage 2, respectively, while maintaining a constant DO concentration of 0.5 

mg/L. The influent flow rates for Stage 1 and Stage 2 were 75 m3/day and 115 m3/day, 

respectively. Based on the results obtained, the HRT that yielded superior effluent 

quality and higher carbon capture was selected. At this selected HRT, DO 

concentrations of 0.2 mg/L and 0.8 mg/L were then tested at Stage 3 and Stage 4, 

respectively, with an influent flow rate of 75 m3/day for both stages. The SRT 



23 

calculations took into consideration the solids present in both the effluent and waste 

sludge. The SRT of the system was maintained at 0.5±0.1 days, and the ratio of the 

RAS flow rate to the influent flow rate was fixed at 25% throughout the study. The 

SLR of the lamella clarifier, based on the tank surface area, was approximately 35 

m3/d/m2 in stages 1, 3, and 4, while it was 51 m3/d/m2 in Stage 2. 

 

Figure 3.6 : The operational plan of Study 1. 

 

Study 2 (Modelling of High-Rate Activated Sludge Process) 

The pilot-scale HRAS plant was operated with a HRT of 75 minutes and a SRT of 0.5 

days. The concentration of DO was kept at 0.5 mg/L and mixed liquor suspended solids 

(MLSS) concentrations between 2000-3000 mg/L. The ratio of the RAS flowrate to 

the influent flowrate was maintained at 0.25. The system was operated 46 days in for 

calibration period and 45 days for validation period. 

Study 3 (Integration of Membrane Filtration and The HRAS Process to 

Produce Industrial Water) 

This study comprised six different treatment configurations, each consisting of a 

combination of various pre-treatment and final-treatment options (Figure 3.7). The 

pre-treatment options included DMF via MF, DMF via UF, and HRAS process. The 

final treatment options were filtration via NF and filtration via RO.  

DMF via MF and UF were operated at a constant transmembrane pressure (TMP) of 2 

and 2.5 bar, respectively. The recovery rates, which represent the permeate flowrate to 

feed flowrate ratio, for MF and UF membranes were set to 0.9.   

The pilot-scale HRAS plant was operated with the operational conditions given in 

section 3.2.2. 

NF and RO membrane filtrations were also operated at a constant TMP of 10 and 15 

bar, respectively, while the recovery rate for each of them was maintained at 0.5. 



24 

 

Figure 3.7 : Treatment configurations in Study 3. 

Study 4 (Alternative Post-Treatment Options to The HRAS Process for 

Producing Irrigation Water) 

Figure 3.8 summarizes post-treatment alternative in Study 4. The pilot-scale HRAS 

plant was operated using the operational conditions specified in section 3.2.2. MF and 

UF membrane filtrations were conducted as stated in section 3.2.3. The coagulation 

tests were conducted using jar tests. Different doses of coagulants were tested, 

including 10 mg/L, 30 mg/L, and 50 mg/L for iron(III) chloride (FeCl3), and 30 mg/L, 

90 mg/L, and 150 mg/L for alum.  

After the membrane filtration process, the permeates from the MF and UF membranes, 

as well as the supernatants from the FeCl3 and alum coagulation, underwent UV 

disinfection. The UV disinfection unit used had an active reactor volume of 2.5 L and 

a power capacity of 20 W (Ao Smith-Purfect 06, United States of America (USA)). 

The unit was operated with a feeding time of 9 minutes and a discharge time of 1.5 

minutes. The selected UV dose for disinfection was 10 mW s/cm2. 



25 

 

Figure 3.8 : Post-treatment alternatives in Study 4. 

Study 5 (Examination of The Impact of Adding WTP Sludge to The HRAS 

Process) 

At Stage 1 of Study 5, the pilot-scale HRAS process was operated without the addition 

of WTP sludge to the aeration tank. However, in Stage 2, the system was operated with 

the addition of WTP sludge. The operation of the HRAS process followed the 

procedures described in section 3.2.3. 

Before Stage 2 of Study 5, in laboratory-scale experiments, two different WTP sludges 

obtained from different sources were compared. Jar tests were performed to assess the 

impact of iron sludge and alum sludge on the removal efficiency of TSS, COD, and 

TP parameters.  

During Stage 2, the flow rate of the selected WTP sludge was maintained at 40 

mL/min, and the dosage was 20.1±1.6 mg of dry matter/L of wastewater. The primary 

objective of the HRAS process was to recover energy through the digestion of waste 

sludge. Consequently, the addition of WTP sludge was kept relatively low during 

Stage 2 to minimize the introduction of inorganic content from the WTP sludge into 

the HRAS process sludge.  

 Model Development 

Definition and assumptions 

Figure 3.9 provides an overview of the HRAS model developed in Study 2, which is a 

modified version of the combination of ASM1 and ASM3. The model focuses on the 



26 

processes conducted by heterotrophic microorganisms, assuming them to be the 

dominant microorganisms in the biomass. To simplify the model, the anoxic growth 

of heterotrophs was excluded since the HRAS system operates as an aerated system. 

Model continuity was verified following the method proposed by Hauduc et al. (2010). 

Table 3.7 compares the features of the HRAS model with previous models that served 

as inspiration, such as those developed by Smitshuijzen et al. (2016) and Hauduc et al. 

(2019). The HRAS model includes six processes: growth on readily biodegradable 

organics, growth on stored organics, storage of readily biodegradable organics, 

adsorption of colloidal organics on slowly biodegradable organics, decay, and 

hydrolysis of slowly biodegradable organics. The stoichiometric matrix and process 

rates for the HRAS model are presented in Table 3.8 and Table 3.9, respectively. 

 

Figure 3.9 : The schematic overview of the HRAS model. 

In the model, colloidal organic (SCOL) is present in the wastewater and is produced 

during the hydrolysis of slowly biodegradable organics (XS), along with readily 

biodegradable organics (SS). The parameter fcol determines the fraction of produced 

colloidal organic after the hydrolysis of XS. It is assumed that SCOL is adsorbed onto 

XS without requiring energy (Makinia et al., 2006). 

While ASM3 defines the storage process as an energy-requiring process where growth 

occurs only over the stored substrate (XSTO) (Henze et al., 2000), the HRAS model 



27 

assumes that growth can happen simultaneously on both XSTO and SS. Two half-

saturation coefficients, KS1 and KS2, are defined in the HRAS model to represent the 

half-saturation constants for growth and storage on SS, respectively. The growth rates 

for direct growth on SS and growth on XSTO are kept the same. However, a switching 

function (KS1/(SS+KS1)) is implemented for growth on XSTO to dominate over direct 

growth, favoring the storage of SS (Karahan et al., 2006). 

In the HRAS model, biomass decay (XB) is assumed to generate particulates, including 

XS and inert particulate organics (XI). The fraction fp determines the proportion of 

generated XI. XI can be present in the influent wastewater or produced during decay, 

and it leaves the system through the excess sludge. The soluble inert fraction (SI) in 

the influent wastewater, however, exits the system through the effluent without 
[...]
the same as in experiments in Stage 2 of Study 3. The cost estimation for different 

sludge management scenarios considered expenses related to sludge transfer from the 

WTP and HRAS plant to the landfill, as well as from the WTP to the HRAS plant. 

Furthermore, landfilling costs were taken into account. 

In addition to the above-mentioned costs, the analysis also encompassed the chemical 

expenses for sludge dewatering and the energy costs associated with the HRAS plant. 

The energy costs included the consumption of energy for various processes such as 

preliminary treatment, blowers, pumps, sludge thickening, anaerobic digestion, and 

sludge dewatering. Moreover, the energy production from biogas was factored into the 

overall energy balance of the HRAS system. 

 

Figure 3.11 : Scenario analysis of different treatment sludge management scenarios 

in Study 3. 



37 

By considering these factors, the study aimed to evaluate the economic and energy 

implications of different sludge management scenarios within the context of the HRAS 

plant serving a city with a PE of 1,000,000. 

 Effluent Quality Indexes 

Reclaimed Water Quality Index (RWQI) 

RWQI is a metric used to evaluate the quality of treated water in different post-

treatment alternatives in Study 4. The calculation method for RWQI is described in 

the study conducted by Cosenza et al. (2022). In this method, certain parameters 

specified in the European Union's minimum reclaimed water quality criteria (EUCO 

2020/741), such as TSS, turbidity, E. coli, and BOD5, were considered undesired 

parameters. On the other hand, NH4-N and PO4-P were selected as desired parameters. 

Each desired and undesired parameter was assigned a weighting factor (w). The 

weighting factor for desired parameters was set at 0.5. 

For undesired parameters, the weighting factor for E. coli was -0.4, indicating its 

higher importance in determining the reclaimed water quality class. The weighting 

factors for BOD5, TSS, and turbidity were -0.2 each. These weighting factors reflect 

the relative significance of each parameter in the overall water quality assessment. 

The RWQI calculation involves the weighted summation of the desired and undesired 

parameters using equation 3.18 where i is the parameter and Con is the concentration. 

The resulting sums are then normalized by dividing them by the maximum sums of 

the desired and undesired parameters. The normalized RWQI values range between 0 

and 1 for desired parameters and between -1 and 0 for undesired parameters. The 

RWQIs of different post-treatment alternatives are calculated by summing the 

normalized RWQI values of the desired and undesired parameters. 

RWQI = ∑ wi Coni

n

i=1

 (3.18) 

Effluent Quality Index (EQI) 

The EQI calculations (equation 3.19) in this study considered the concentrations of 

TSS, COD, TN, and TP) parameters in the effluent of the HRAS plant at both Stage 1 



38 

and Stage 2 of Study 5. To determine the overall EQI, weighting factors were assigned 

to each parameter based on established guidelines. For TSS (βTSS) and COD (βCOD), 

the weighting factors of 2 and 1, respectively, were selected following the 

recommendation by Copp (2002). The weighing factor for TP (βTP) was chosen to be 

the same as the weighing factor for TN (βTN), which was 20, as suggested by Gernaey 

and Jorgensen (2004). The effluent concentrations of TSS, COD, TN, and TP were is 

represented with TSSeff, CODeff, TNeff, and TPeff, respectively in equation 3.16. 

EQI = ∑ βTSS × TSSeff + βCOD × CODeff + βTN × TNeff + βTP × TPeff (3.19) 

 Cost Estimations 

Study 3 (Integration of Membrane Filtration and The HRAS Process to 

Produce Industrial Water) 

Cooling towers can have varying flow rates depending on their size, with large systems 

reaching up to 31,500 L/s, while small systems typically have flow rates ranging from 

190-315 L/s (US EPA, 2012). The makeup water requirement for cooling towers is 

typically around 2% of the nominal flow rate (Perry et al., 2018). In Study 3, a 

conceptual medium-sized industry was considered, and the makeup water requirement 

was set at 5 L/s. Six different wastewater treatment plant configurations, each capable 

of treating approximately 7 L/s of domestic wastewater to produce the required cooling 

makeup water (5 L/s), were compared based on treatment cost. The treatment cost was 

divided into capital and operations and maintenance (O&M) costs. The capital cost 

included expenses related to construction, equipment, and installation, while the O&M 

cost encompassed energy consumption (such as pumping energy for membrane 

filtration and sludge lines, and aeration energy for HRAS), chemical usage (for 

membrane cleaning), membrane replacement, labor, and maintenance costs. The unit 

capital and O&M costs were derived from information gathered from commercial 

membrane manufacturers and wastewater treatment plant contractors. The different 

scenarios were compared in terms of the total unit treatment cost, which combined the 

annual capital and O&M costs. It was assumed that the WWTP would be operational 

for 30 years (n), with an interest rate (i) of 3%. The uniform annual capital cost (AC) 

was calculated using equation 3.20, where the present capital cost (PC) was 

considered. The unit capital cost for DMF via MF and UF was estimated at 4.7 and 5.2 



39 

€ cents/m3 permeate, respectively. For the HRAS plant, the unit capital cost was set at 

2.4 € cents/m3 of treated water. The unit O&M costs were 24 and 27 € cents/m3 

permeate/year for DMF via MF and UF, respectively. The assumed O&M cost for the 

HRAS plant was 2.7 € cents/m3 treated water/year. Regarding the final-treatment, the 

unit capital costs for N) and RO membrane filtration were taken as 3.3 and 3.4 € 

cents/m3 permeate, respectively. The unit O&M costs for NF and RO membrane 

filtrations after pre-treatment with UF membrane was estimated at 21 € cents/m3 

permeate/year and 22 € cents/m3 permeate/year, respectively. Experimental 

observations revealed flux variations in NF and RO membranes when fed with 

different pre-treated effluents. The unit O&M costs of NF and RO membrane 

filtrations after DMF via MF and HRAS processes were normalized based on the flux 

change resulting from different pre-treatment efficiencies. 

AC = PC ×
i(1 + i)y

(1 + i)y − 1
 (3.20) 

Study 4 (Alternative Post-Treatment Options to The HRAS Process for 

Producing Irrigation Water) 

In Study 4, the operation cost of the post-treatment alternatives includes energy, 

chemical, and labor costs. Information regarding unit operation costs was gathered 

from membrane manufacturers, UV manufacturers, and chemical suppliers. The 

electricity consumption for MF and UF membranes was assumed to be 0.12 kWh/m3 

and 0.15 kWh/m3, respectively. The energy consumption for UV units was estimated 

at 0.09 kWh/m3. For the coagulation system, the pumping energy consumption was set 

at 0.03 kWh/m3. The price of FeCl3 and alum, which are commonly used coagulants, 

was taken as 230 €/ton and 180 €/ton, respectively. A part-time technician labor cost 

for a well automated system was assumed to be 5,000 €/year. The operation cost of the 

post-treatment alternatives was estimated based on a treatment capacity of 2,000 m3/d. 

Study 5 (Examination of The Impact of Adding WTP Sludge to The 

HRAS Process) 

In Study 5, the cost of sludge transfer was estimated based on the assumption that 

trucks with a capacity of 40 m3 were used for transportation. The sludge transportation 

cost consisted of two components: a fixed cost of 4 $/m3 that remained constant 



40 

regardless of the transfer distance, and a variable cost of 0.059 $/m3/km that depended 

on the distance of transfer (Marufuzzaman et al., 2015). 

Regarding sludge landfill disposal costs, it is observed that these costs have been 

increasing globally (Campo et al., 2021). Different countries set their prices for 

landfilling fees and taxes. In Europe, the average cost of landfill disposal for sludge 

was around 75 €/ton in 2013, according to the European Environment Agency (EEA, 

2013). In 2015, the range of sludge disposal costs in European countries varied 

between 125 and 255 €/ton (Kacprzak et al., 2017). Although water treatment sludge 

has lower organic content compared to wastewater treatment sludge, it is typically not 

considered inert waste (Hidalgo et al., 2017). The European Union (EU) classifies 

wastewater and water treatment sludges together as "common sludges" based on 

EUCO Regulation No: 2150/2002 (European Parliament, 2002). Therefore, the landfill 

disposal cost for both water and wastewater treatment sludges was assumed to be 250 

€/ton of dewatered sludge in this study, considering the increasing trend in landfill 

disposal costs worldwide. 

The specific energy consumption of the HRAS plant was determined by summing the 

energy demands of various processes such as wastewater and sludge pumping, 

preliminary treatment (screening and grit removal), aeration, settling, sludge 

thickening, anaerobic digestion, and sludge dewatering (Table 3.11). The energy 

production from anaerobic digestion was calculated using the Biomethane Potential 

(BMP) values of the HRAS process sludge at Stage 1 and Stage 2. The energy 

production from biogas combustion through a combined heat and power (CHP) unit 

was estimated assuming that 2.9 kWh of electricity (30%) and 4.9 kWh of heat (50%) 

could be generated from 1 m3 of CH4 (with an energy content of 9.9 kWh/m3) 

(Tchobanoglous et al., 2003). The energy price considered in the analysis was 0.1208 

€/kWh, which represented the average energy price for non-household consumers in 

EU countries (Eurostat, 2022). 

  



41 

Table 3.11 : The unit energy consumption of the treatment units in HRAS plant. 

Treatment units Specific energy 

consumption  

(kWh/m3 wastewater) 

Reference 

On-site pumping of wastewater 0.03 

Taboada-Santos et al. 

(2020) 

Aeration 0.07 

Sludge recirculation 0.03 

Waste sludge pumping 0.02 

Sludge thickening 0.02 

Sludge dewatering 0.03 

Screening and grit removal 0.0027 

Longo et al., (2016) Settling 0.0084 

Anaerobic digestion 0.0375 

 Statistical Analysis 

Study 1 (Optimization of a Pilot-Scale HRAS Process with Lamella 

Clarifier) 

For the statistical analysis, the analysis of variance (ANOVA) test, specifically the 

Single Factor ANOVA, was conducted using the Microsoft Excel 2016 Data Analysis 

Tool. The significance level (p-value) was set at 0.05, indicating that results with p-

values less than 0.05 were considered statistically significant. Strong correlations were 

identified when the correlation coefficient (r) was lower than -0.7 or higher than 0.7. 

Study 2 (Modelling of High-Rate Activated Sludge Process) 

MAE serves as a metric to assess the performance of a regression model. It quantifies 

the average absolute difference between predicted values and actual values within a 

dataset. A lower MAE suggests a better fit of the model to the dataset. MAE is 

calculated according to equation 3.21 where Oi is the observed values, Mi is the model 

output, an is the sample size (Dai et al., 2017). 

MAE =
1

n
× ∑|Oi − Mi|

n

i=1

 (3.21) 

Similarly, RMSE is a metric employed to evaluate regression models (equation 3.22). 

It measures the average difference between predicted values and actual values, 

incorporating the squared errors (Dai et al., 2017). A smaller RMSE value signifies a 

superior fit of the model to the dataset. RMSE is considered more sensitive than MAE 



42 

since it takes into account the squared errors, thereby penalizing larger errors to a 

greater extent. 

𝑅𝑀𝑆𝐸 = √
1

𝑛
× ∑(𝑂𝑖 − 𝑀𝑖)2

𝑛

𝑖=1

 (3.22) 

 Analytical Methods 

Conventional parameters 

The measurements of COD, BOD5, TSS, VSS, TS, VS, TN, NH4-N, total P (TP), 

soluble TP (STP), total hardness, Ca hardness, alkalinity and SVI were conducted 

following the Standard Methods outlined in APHA (2017).  

For tCOD measurements, unfiltered samples were used, and sludge samples were 

diluted with distilled water prior to tCOD analysis. sCOD samples were filtered 

through syringe filters with a pore size of 0.45 μm before analysis. The cCOD value 

was calculated by subtracting the sCOD from the COD value, which was measured 

after filtration through a 1.5 μm glass fiber filter. To calculate xCOD, the sum of cCOD 

and sCOD was subtracted from tCOD, as described by Rahman et al. (2016). 

Analysis for pathogens were conducted following APHA (2017). Total coliform and 

fecal coliform analyses were performed using the membrane filtration technique with 

the 14049 Chromogenic Coliform and 140068 m FC Sartorius Stedim Biotech kits 

(Germany), respectively. E. coli were counted using the membrane filtration method 

(140068 mFC Sartorius Stedim Biotech, Germany). 

The turbidity of influent and effluent samples was measured using a turbidimeter 

(Hach 2100 P, USA) with a detection range of 0-1000 NTU. The CST of the sludge 

was measured using a CST analyzer (Triton Electronics, Type 304 M, UK). The 

conductivity was measured with a portable conductivity meter (Hach HQ40d, USA). 

Particle size distribution (PSD) 

The PSDs of influent and effluent samples were measured using a Zetasizer Nano-S 

instrument from Malvern Instruments (UK). This instrument has a detection range 

between 0.3 nm and 10 μm, allowing for the analysis of particles within this size range. 



43 

For the determination of the PSDs of sludge samples, a Mastersizer 2000 instrument 

from Malvern Instruments with a Hydro 2000 MU attachment was utilized. This 

instrument has a detection range between 0.6 μm and 6000 μm. 

EPS  

The analysis of reactor sludge samples aimed to determine the fractions of EPS, 

including carbohydrate and protein fractions, as well as the loosely bound EPS (LB-

EPS) and tightly bound EPS (TB-EPS). The following procedure was conducted: 

1. The sludge samples (21 mL each) were subjected to centrifugation at 4 ℃ and 

4000g for 5 minutes using a Sigma 3-30 K centrifuge (Germany). 

2. The resulting sludge pellet obtained after centrifugation was utilized for EPS 

measurement. A modified version of the heat extraction method developed by 

Li and Yang (2007) was employed for the extraction of LB-EPS and TB-EPS. 

3. The sludge pellets were re-suspended in 21 mL of phosphate buffer solution 

(PBS), consisting of 14 mL of PBS at room temperature and 7 mL of PBS 

preheated to 60 ℃. The samples were vigorously shaken using a vortex mixer 

for 1 minute. 

4. After cooling the samples to room temperature, they were centrifuged at 20 ℃ 

and 4000g for 10 minutes. The supernatant obtained from this step was used 

for LB-EPS measurement. 

5. The pellet was then re-suspended in 21 mL of pre-heated PBS at 60 ℃ and 

heated to 60 ℃ for 30 minutes. After cooling the samples to room temperature, 

they were centrifuged at 4000g for 15 minutes. The supernatant obtained from 

this step was used for TB-EPS measurement. 

6. Carbohydrate measurement followed the method described by Dubois et al. 

(1956), while protein measurement was conducted using the modified Lowry 

method (Frølund et al., 1995). Bovine serum albumin (BSA) and glucose 

standard (D-glucose monohydrate) were used as standards for protein and 

carbohydrate measurements, respectively. 

  



44 

Ions and heavy metal analysis 

Ions (Cl-, NH4
+, PO4

3+, and SO4
2-) were quantified using an ion chromatography (IC) 

system, specifically the Dionex ICS-300 model manufactured by Thermo Fisher 

Scientific (USA). Heavy metals (Al, Si, Mn, Fe) were analyzed using an inductively 

coupled plasma-optical spectrometer (ICP-OES), specifically the Optima 7000 model 

from Perkin Elmer (USA). 

BMP tests 

In Study 5, to evaluate the impact of adding WTP sludge on CH4 production from the 

HRAS process sludge, BMP tests were conducted. The Automatic Methane Potential 